



- ❖ Geotechnical Exploration
- ❖ Geo Physical Study
- ❖ Land Survey

- ❖ Building Material Testing
- ❖ Pile Dynamic Test & Pile Integrity
- ❖ Pile Load Test, Bridge Load Test

- ❖ Third Party Inspection
- ❖ Metallurgical NDT & Radiography
- ❖ Pavement Design (Flexible & Rigid)
- ❖ Destructive & Non Destructive Testing

TEST REPORT- CUBE

MSMED Regd. No. 24-019-22-01281 & VUDA REGD. NO. UDA/PLAN-05/233/2005

Test Report No.: GES-CON-RPT-VAD-150610-12/01/03

Date: 12-Aug-15

Amendment No.:

Amendment Date:

Name of Customer	: 20 Microns Limited, Vadodara		
Name of Owner	: -		
Name of Project/Site	: -		
Material Received	: Cubes, Proportion 1 : 4 (70.6mm X 70.6mm X 70.6mm)		
Date of Sample Receipt	: Date: 06/07/2015		
Condition of Sample when Received	: OK		
Letter Reference No.	: Letter Dated: 09/07/2015		
Source of Sample & Sample ID	: 15% Micronsil-30 C (1:4) Without Curing		
Method of Test	: IS 516 - 1959, RA 2008 Clause No. 5	IS Specification	: IS 2250 - 1981

TEST RESULTS:

Sr. No.	Identification Mark	Casting Date	Testing Date	Age of Specimen	Weight	Density	Failure Load	Compressive Strength	Average Strength
				Days	kg	kg/m ³	kN	N/mm ²	N/mm ²
1	Cube 1				0.799	2270.6	87.0	17.45	
2	Cube 2	15-Jul-15	18-Jul-15	3	0.786	2233.6	83.0	16.65	17.52
3	Cube 3				0.801	2276.2	92.0	18.46	
4	Cube 4				0.796	2262.0	109.0	21.87	
5	Cube 5	15-Jul-15	22-Jul-15	7	0.799	2270.6	98.0	19.66	20.76
6	Cube 6				0.790	2245.0	103.5	20.76	
7	Cube 7				0.788	2239.3	140.5	28.19	
8	Cube 8	15-Jul-15	12-Aug-15	28	0.775	2202.4	133.5	26.78	27.52
9	Cube 9				0.794	2256.3	137.5	27.59	
Compressive strength Requirements (IS: 2250:1981 Table-1): compressive strength at 28 days shall be as per Grade (MM 0.7 to MM 7.5) of Masonry Mortars, N/mm ² .				Mortar Mix (by Loose Volume) (Cement: Sand) Table-1					
				MM 7.5	MM 7.5	MM 5	MM 3	MM 1.5	MM 0.7
				Proportion 1 : 3	Proportion 1 : 4	Proportion 1 : 5	Proportion 1 : 6	Proportion 1 : 7	Proportion 1 : 8
				7.5 N/mm ² & Above	7.5 N/mm ² & Above	5 to 7.5 N/mm ²	3 to 5 N/mm ²	1.5 to 2 N/mm ²	0.7 to 1.5 N/mm ²

FOR GEO ENGINEERING SERVICES, VADODARA

Authorized Signatory
Name: Abhay Dubey
Designation: Reporting In Charge

NOTE:

1. The Samples have been Submitted by the customer.
2. This Report shall not be Reproduced Except in full, without Approval of the Laboratory.
3. Results given above Refer only to the Samples Submitted for Testing.

Page no:-01 of 02





❖ Geotechnical Exploration
❖ Geo Physical Study
❖ Land Survey

❖ Building Material Testing
❖ Pile Dynamic Test & Pile Integrity
❖ Pile Load Test, Bridge Load Test

❖ Third Party Inspection
❖ Metallurgical NDT & Radiography
❖ Pavement Design (Flexible & Rigid)
❖ Destructive & Non Destructive Testing

Geo Engineering Services

Govt. Approved Lab

Test Report No.: GES-CON-RPT-VAD-150610-12/01/03

Date: 12-Aug-15

Other Test:

Sample ID	Efflorescence	Shrinkage %	Surface Cracks Test	Permeability
15% Micronsil-30 C (1:4) Without Curing	Nil	No Shrinkage Observed	No Surface Cracks Observed	Non Permeable (Test duration of 72 hours)

FOR GEO ENGINEERING SERVICES, VADODARA

Authorized Signatory

Name: Abhay Dubey

Designation: Reporting In Charge

NOTE:

1. The Samples have been Submitted by the customer.
2. This Report shall not be Reproduced Except in full, without Approval of the Laboratory.
3. Results given above Refer only to the Samples Submitted for Testing.

Page no:-02 of 02